
Copyrights @Kalahari Journals                                                                                             Vol.7 No.2 (February, 2022) 

International Journal of Mechanical Engineering 

286 

 Vol. 7 No. 2 February, 2022                                                                                                                    5823-ISSN: 0974 

International Journal of Mechanical Engineering  

Enhancement of water quality in water treatment plant 

using bentonite as coagulant addition 
2amir Naje*, Ahmed S1, Husam H Alwan2, 3Khalaf -, Safaa K.Hashim Al1Ibrahim Mohammed 

.Department of Civil Engineering, College of Engineering, University of Kerbala, Iraq1 

.asim Green University, Babylon 51031, IraqQ-Collage of Water Resource Engineering, AL2 

.Iraq, Najaf-Faculty of Engineering, University of Kufa, Al3 

*Author for correspondence : Dr. Ahmed Samir Naje 

)ahmednamesamir@yahoo.comEmail: ( 

        

Abstract 

 A novel method has been employed to treat low-turbidity water utilising bentonite with a decreased amount of alum for the aim 

of employing alum in large amounts in low-turbid water treatment. As bentonite has a negative charge, it is added to the raw water 

to add weight to the blocks, which are then joined together to form huge blocks that settle faster. It enhances the weight of the 

suspension and the density of the particles, as well as providing a broad surface for organic compound adsorption. The amount of 

bentonite clay used varies between 10 and 50 mg/ l. In the Karbala water treatment plant, the efficiency of water quality index 

(WQI) was poor (71.16 percent) at turbidity 20NTU using alum alone. The efficiency of WQI was also low in the pilot plant 

under the identical conditions (72 percent ). When utilizing bentonite in the pilot plant, the efficiency of WQI was increased to 

97.2 percent by raising the turbidity of the water to 120 NTU. The turbidity of the water was elevated to 200 NTU and the 

efficiency of WQI was boosted to 98.9 percent when bentonite was added to it. The use of bentonite resulted in a high efficiency 

of  WQI, as well as a low-cost substance with no side effects or infections.  

Keywords: Turbidity, Water treatment, Bentonite, WQI, efficiency.   

 

1.Introduction 

        Colloids make up a significant amount of the suspended particles in water that are too tiny to be removed in a sedimentation 

basin. Colloidal particles have a great surface area to volume ratio because of their tiny size. In water, the majority of colloidal 

particles are negatively charged, stable, and incapable of sedimentation or clarity [1, 2, 3]. When water turbidity is low 

(nanoparticle concentration is low), the pace of interaction and attraction of these particles restricts the total coagulation process 

[4]. Low water turbidity can be handled by sweeping coagulation, which uses alum (aluminium sulphate) to promote efficient 

coagulation [5]. Because of the large dose of alum employed in this form of coagulation, aluminium hydroxide precipitates, 

causing collisions between suspended particles, which are then removed by sedimentation. When a considerable amount of alum 

is used in this sweeping coagulation process, a big volume of waste sludge is generated, as well as a high concentration of 

aluminium in the treated water at alkalinity and acidity. All of these increases will exacerbate public health issues [6]. It is 

necessary to destabilise those colloids in order for them to come into contact and combine. Mud metals, such as bentonite, are 

inorganic clay particles that are remarkably similar to Montmorillonite metal. Because of its excellent absorption and ion 

exchange properties, bentonite is frequently employed in water treatment. This absorption may be divided into two types: physical 

absorption and exchange adsorption [7]. Many researchers have undertaken extensive and detailed investigations on natural mud 

minerals uses such as bentonite clay in the removal of organic, inorganic, and biological contaminants from drinking water 

[8,9,10]. Bentonite has a number of characteristics, including excellent adsorption, nontoxicity, and ion exchange ability. Using 

these mineral resources as flocculants has a number of advantages, including high availability, little secondary pollution, and low 

cost. It was discovered that the raw water entering the Kerbala water treatment plant had low turbidity due to particles of infinite 

size, and that it is required to remove it. Because nanoparticle concentrations in water are low, the rate of attraction and interaction 

between these particles is limited, limiting the total coagulation process [11]. Water with low turbidity is treated by sweeping 

coagulation, which uses alum (aluminium sulphate) to promote efficient coagulation [12]. Because the amount of alum utilised in 

this form of coagulation is large, amorphous precipitation of aluminium hydroxide occurs, which increases the frequency of 

particle collisions, collides with suspended particles, and is therefore eliminated by sedimentation. The sweeping coagulation 

method, which uses alum, generates a lot of waste sludge and keeps the aluminium content in the treated water high at both acidity 

and alkalinity, posing a public health risk. When a high alum dosage is employed in the sweeping coagulation process, aluminium 

hydroxide, an amorphous precipitate, forms, increasing particle collisions and collisions with suspended particles to form a big 

floc, which is then removed by sedimentation [13]. Low-turbid water treatment necessitated the development of a novel sweeping 

coagulation technique. Flocculants materials consisting of flocculation of bentonite mixed with alum during the coagulation 

process are used in this mechanism[14]. It was focused toward the usage of bentonite in this study as well as another goal of 

mailto:ahmednamesamir@yahoo.com


Copyrights @Kalahari Journals                                                                                             Vol.7 No.2 (February, 2022) 

International Journal of Mechanical Engineering 

287 

increasing the turbidity of the raw water. As a result, when utilizing bentonite as a coagulant substance, the best removal 

efficiency for low water turbidity is achieved. The major goal of this study is to exam the use of bentonite and to compare with the 

use of alum material alone in terms of removal efficiency.   

    

2. Materials and Method 

2.1 Conventional Clariflocculator 

         The whole model of the water treatment plant was produced and replicated by the original model, and it consists of the 

following components: (a rapid mix unit, clariflocculator and clarifier and filtration tanks). For injecting coagulant into the 

system, one dosing tank (20 litres capacity) was provided. Another 1000 liters capacity dosing tank was installed for preparing 

turbidity using a 0.3 KW motor with a speed control for the turbidity dosing tank to set turbidity values. The model's flow rate was 

0.475 m3/h, whereas the station's corresponding flow rate was 1050 m3/h.      The mechanical mixing unit (mixing basin) was 

made of galvanised plate and was built for a 78-second detention duration for raw water mixing with coagulants for uniform 

distributed coagulation. The tank's diameter and height were calculated to be 24.5 cm and 21 cm, respectively. The flash mixing 

tank is seen in Figure 1. 

 

Figure 1. Flash Mixing Tank 

         The Clariflocculator is made up of two concentric reservoirs, one of which acts as a flocculation basin and the other as a 

clarifier. For the transmission of water from the flash mixer tank to the flocculation tank, a 2.54 cm diameter influential tube has 

been attached. The clarifier was designed to work in an upflow configuration. The clariflocculator and clarifier had diameters of 

31.0 cm and 91.0 cm, respectively. At the bottom of the tank, a sludge drain line with a valve was connected to transport the 

sludge out at regular intervals.        The cleared water was collected in a conduit at the top of the clarifier basin called the 

Peripheral channel. A schematic representation of a traditional clariflocculator is shown in Figure 2. 

 

Figure 2. Schematic Diagram of Conventional Clariflocculator 



Copyrights @Kalahari Journals                                                                                             Vol.7 No.2 (February, 2022) 

International Journal of Mechanical Engineering 

288 

2.2 The Filters Distribution Unit 

       The settled water is transported to the filtration unit (single-media filter) via a hose-tube of 20 mm after the sedimentation 

process. The filter utilised in this investigation was 0.34m long, 0.17m wide, and 2.2m tall, and was composed of galvanised plate 

with a thickness of 1.5mm. The bottom of the filter was filled with four graded layers of gravel, with a total depth of 500mm for 

the support gravel layer. This filter's media is silica sand with a bed depth of 700mm, which is put above the support gravel and is 

referred to as single media, as shown in Figure 3. 

 

Figure 3. Typical Gravity Flow Filter Operation 

2.3 Raw Water Samples 

The raw water samples were taken from Euphrates river after being pumped into receiving well of the Kerbala Water treatment 

plant. The turbidity was adjusted to obtain the required turbidity of 120 and 200 NTU by adding the bentonite clay. Table (1) was 

selected to developed the required index [15]. 

Table 1. Parameters of water treatment plant in Karbala 

               

2.4 

Experimental preparation   

This model was used to test four different turbidities, each with a different coagulant dose. As previously stated, the raw water 

used to operate the models came from the receiving well that supplies raw water to the station. Because the turbidity of the raw 

water supply was minimal, the testing was done using exogenous turbidity, such as bentonite clay. In the model's dosing tank, a 1 

gramme per litre bentonite solution was introduced. A motorised stirrer was used to keep the particles in suspension, preventing 

the bentonite particles from settling and ensuring uniform mixing. Alum, which is accessible in both liquid and powder form, was 

utilised as the coagulant in this investigation. When the turbidity is less than 30 NTU, the standard coagulation dosage at the 

station is 25 ppm. The bentonite clay was purchased from a variety of local and commercial sources. One litre of river water has 

been obtained for the purpose of creating turbid water, and after measuring the turbidity, bentonite has been added in progressive 

amounts of 1 g per litre until the needed turbidity has been reached and the quantity of bentonite used has been measured. The 

Euphrates River is the only source of water for water treatment plants in Kerbala Governorate. According to data from tests 

conducted in the Kerbala governorate's water treatment facility from 2014 to 2016, the turbidity of the river water is low and 

consistent throughout the year. From 2014 to 2016, Table (2) shows the rate of monthly turbidity levels. 

               

Parameter Tur. 

NTU 

pH E.C 

𝜇𝑆/𝑐𝑚 

Alk. 

mg/L 

T.H 

mg/L 

Ca 

mg/

L 

Mg 

mg/L 

Cl 

mg/L 

𝑆𝑂4 

mg/L 

TDS 

mg/L 

Standard 

Value 

5 8.5 2000 125 500 75 50 250 250 1000 



Copyrights @Kalahari Journals                                                                                             Vol.7 No.2 (February, 2022) 

International Journal of Mechanical Engineering 

289 

Table (2). The Annual  Mean  Turbidity Values During Years (2014-2016) 

Year Raw 

Turb. 

Clear 

Turb. 

Raw 

TDS 

Clear 

TDS 

Raw EC Clear 

TDS 

Raw pH Clear pH 

2014 20.19 1.3 536.7 548.5 1147.2 1150.9 7.8 7.7 

2015 18 1.3 663 634 1390 1397 7.43 7.51 

2016 19 1 534.7 552.9 1122.5 1127.4 7.5 7.5 

 

To make a comparison between the two methods, the first was a traditional clariflocculator that was run at an equivalent flow of 